
BEFORE THE POLLUTION CONTROL BOARD
OF THE STATE OF ILLINOIS

STATE 01- ILL.il’N0!S

Pollution Control Board

NOTICE OF FILING

TO: Clerk, Illinois PollutionControl Board Illinois Environmental
StateofIllinois Center ProtectionAgency
100 WestRandolphStreet 1021 N. GrandAvenueEast
Suite 11-500 Springfield, IL 62794-9276
Chicago,IL 60601

Illinois DepartmentofNaturalResources
524 SouthSecondStreet
Springfield, IL 62701-1787

PLEASETAKE NOTICEthat on Monday,April 30, 2001,we filed theattached
Petition for Adjusted Standard with theClerk oftheIllinois PollutionControlBoard,a
copyofwhich is herewithserveduponyou.

Respectfullysubmitted,

RHODIA, INC. AND THORN CREEK

BASIN SANITARY DISTIRCT

By: J&r5~ /fr~
OneofIts Atto eys

Roy M. Harsch
SheilaH. Deely
GARDNER,CARTON & DOUGLAS
321 NorthClark Street
Chicago,Illinois 60610
(312)644-3000

RECEIVED
CLERK’S OFFICE

APR 30 2001

IN THE MATTER OF: )
) ASO1- 7

PetitionofRHODIA, INC. andTHORN CREEK ) (AdjustedStandard- Water)
BASIN SANITARY DISTRICT for anAdjusted )
Standardfrom 35 Ill. Adm. Code )
302.208and304.105 )

THIS FILING SUBMITTED ON RECYCLED PAPER



CERTIFICATE OF SERVICE

Theundersignedcertifiesthatacopyof theforegoingNoticeof Filing and Petition

for Adjusted Standard wasfiled by handdeliverywith theClerk of theIllinois Pollution

ControlBoardandserveduponthepartiesto whom saidNoticeis directedby first classmail,

postageprepaid,by depositingin theU.S. Mail at321 NorthClark Street,Chicago,Illinois

onMonday,April 30, 2001.

CI-IO1/12149405.1

-2-



RECEIVED
CLERK’S OFFrCE

STATE OF ILLINOIS ) APR 302001
) STAfb Of- ILLI1~4O!S

COUNTY OFCOOK ) Pollution Control Board

BEFORE THE POLLUTION CONTROL BOARD
OF THE STATE OF ILLINOIS

IN TIlE MATTER OF: )

Petitionof RHODIA, INC. andTHORN CREEK ) (AdjustedStandard- Water)
BASIN SANITARY DISTRICT for an Adjusted )
Standardfrom 35 Iii. Adm. Code )
302.208and 304.105 )

PETITION FOR ADJUSTED STANDARD

Rhodia,Inc. (“Rhodia”) andtheThomCreekBasin SanitaryDistrict (TCBSD),by their

attomeys,herebypetitiontheBoardfor an AdjustedStandard,pursuantto 35 Ill. Adm. Code

104.400et seq. and Section28.1 oftheIllinois EnvironmentalProtectionAct (Act). Rhodiaand

TCBSDrequestthat theBoardgrantan adjustedstandardfrom 35 Ill. Adm. Code302.208and

35 Iii. Adm. Code304.105astheyapply to thedischargeoftotal dissolvedsolids andsulfatesto

TCBSDfrom Rhodia’sproposedexpansionof thesilicaplant atits ChicagoHeightsfacility and

to thedischargeoftotal dissolvedsolidsandsulfatesfrom TCBSD’s treatmentplant to Thom

Creekandfrom ThomCreekinto theLittle CalumetRiver.

Partiesto the Proceedings

Rhodiaowns andoperatesaplant at 1101 Amold Street,ChicagoHeights,CookCounty,

which manufacturesinorganicphosphatechemicalsprimarily for fooduseandprecipitatedsilica

primarily for usein thetire andtoothpastemarkets.Theplantcurrentlyhasa wastewater

dischargeto TCBSD. Rhodiaproposesto expandits silica plant, which manufacturessilica

throughthereactionof liquid sodiumsilicateandsulfuricacid. Thewastewaterfrom this plant

expansionis alsoproposedto bedischargedto TCBSD. TheTCBSDtreatmentplant discharges

THIS FILING SUBMITTED ON RECYCLED PAPER



to ThomCreekapproximately10.1 miles upstreamof its confluencewith theLittle Calumet

River.

Theproductionof silicageneratesawastestreamthathaselevatedlevelsof total dissolved

solids (TDS) andsulfates. Thedischargeto TCBSDis projectedto contributeto excursionsfrom

thewaterquality standardsfor TDS andsulfatesin ThomCreekandtheLittle CalumetRiver as

set forth in Section302.208. RhodiaandTCBSDrequestan adjustedstandardfrom Section

304.105andSection302.208. Thespecific informationrequiredto besetforth in apetitionfor

adjustedstandardpursuantto 35 Ill. Adm. Code104 is set forth below.

Section 104.406(a): Standard from Which Relief is Sought

RhodiaandTCBSDrequestan adjustedstandardfrom both 35 Ill. Adm. Code304.105and

302.208astheyapply to thewaterquality standardsfor TDS andsulfatesapplicableto effluent

dischargesfrom TCBSD’s sewagetreatmentplant to ThomCreekandfrom ThomCreekinto the

Little CalumetRiver. While thereareno specificeffluent standardsfor TDS, Section304.105

prohibitseffluentdischargesthat causeor contributeto violationsof applicablewaterquality

standards.Section302.208(e)requiresthatconcentrationsof 1000mg/L of TDS and500 mg/L

of sulfatesshallnot beexceededin ThomCreekor theLittle CalumetRiver1. Theeffectivedate

of thisregulationis May 17, 1979. An adjustedstandardwasgrantedto Rhodia2andTCBSDin

1994for thesamestreamreachesfor which RhodiaandTCBSDrequestthe currentadjusted

standard.Thus,with respectto RhodiaandTCBSD,thewaterquality standardsapplicablefor

TDS andsulfatesfor thesubjectstreamreachesareassetforth in Exhibit 1 at 2-11. (In~

1 Theportionof ThornCreekbetweenits confluencewith DeerCreekandtheUSGSGagingStationlocated

on ThornCreekapproximately15 miles downstreamof the dischargepoint from theConsumersIllinois Water
Companyin UniversityPark,Illinois is subjectto an adjustedstandardgrantedto ConsumersIllinois Water
Company,which establishesaTDS standardof 2,100mg/L (BoardProceeding,AS89-3)

2 ThenknownasRhone-PoulencBasicChemicals.

-2-



PetitionofRhone-PoulencBasicChemicalsCo., AS No. 94-7(AdjustedStandard),1994 Ill.

ENV LEXIS 743 (June23, 1994)andIn rePetitionofRhone-PoulencBasicChemicalsCo., AS

No. 94-7(AdjustedStandard),1994 Ill. ENV LEXIS 1030(August 11, 1994) (Supplemental

OpinionandOrder))

Thewaterquality standardsrequestedfor ThomCreekin this Petitionare2,650mg/L of

TDS for thestreamreachbetweenTCBSD’s dischargepoint andtheconfluencewith DeerCreek

(Reach#1),2,620 mg/L from theconfluencewith DeerCreekto theUSGSStation05536275in

Thomton(Reach#2),and2,360mg/L fortheportionofThomCreekbetweentheUSGSStation

05536225in Thomtonandtheconfluenceof ThomCreekwith theLittle CalumetRiver(Reach

#3). Therequestedwaterqualitystandardfor Reach#1 andReach#2 of ThomCreekis 1,350

mg/L and 1,340mg/L of sulfates,respectively.For Reach#3 it is 1,160mg/L. FortheLittle

CalumetRiverfrom its confluencewith ThomCreekto theCalumet-SagChannel(Reach#4),

less relief is required. Baseduponprojectedmaximumlevels,awaterquality TDS limit of2,020

mgIL andasulfatelimit of 1,000mg/L in Reach#4 would providetherelief neededfor this plant

addition,while still beingprotectiveof theenvironment.

Therequestedrelief is shownbelow in tableform:

Parameter Reach#1 Reach#2 Reach#3 Reach#4

TDS 2,650mg/L 2,620mg/L 2,360mg/L 2,020mg[L

Sulfate 1,350mg/L 1,340mg/L 1,160mg/L 1,000mg/L

Section104.406(b): Nature of Regulationof General Applicability

Theprimarypurposeof theregulationsinvolved in this Petitionis to protectaquaticlife

andto safeguardthequality of watersof thestatefor crop irrigation andpublic watersupply

purposes.Thereareno effluentstandardsfor TDS or sulfates.TheBoardonceadoptedan

-3-



effluent standardof 3,500mg/L TDS, (R70-18,3 PCB419,January7, 1972)which theBoard

repealedafterrecognizingthat thetreatmentprocessesfor TDS areveryexpensive,consume

largeamountsof energy,andproducedry salts,which still mustbedisposedof. (R76-21,

September24, 1981). RegulationofTDS dischargeswasleft to theapplicationof waterquality

standardsforTDS,chloridesandsulfates. Thesewaterquality standardsweresetin 1972, in

partby referenceto then-currentstudiesof thetoxicity of thecontaminantsto aquaticlife.

TheBoard’swaterqualitystandardshavebeenapprovedby U.S.EPA andareconsistent

with therequirementsof theCleanWaterAct. Thus, in a sense,thesestandardsexistpursuantto

Section303(a)of theCleanWaterAct. Petitionersdo notbelievethatthewaterquality

standardsinvolvedin this proceedingwereadoptedin whole orin part to implementtheother

lawsspecifiedin Section106.705(b):theSafeDrinking WaterAct, theComprehensive

EnvironmentalResponse,Compensation,andLiability Act, theCleanAir Act, or thestate

programsconcemingtheResourceConservationandRecoveryAct, UndergroundInjection

Control,or theNationalPollutantDischargeElimination System(NPDES).

Section104.406(c): SpecifiedLevel ofJustification

Theregulationsof generalapplicability from whichRhodiaandTCBSDseekan adjusted

standarddo not specifya level ofjustification for adjustedstandards.

Section104.406(d): Facility and ProcessDescriptions

TheRhodiaChicagoHeightsplantis locatedat 1101 ArnoldStreet. Thefacility hasbeen

in operationsince1902 whenit wasVictor ChemicalWorks. StaufferChemicalCompany

boughtVictor Chemicalin 1959. Rhone-PoulencBasicChemicals,Inc. purchasedtheBasic

ChemicalsDivision of StaufferChemicalCompanyin December1987. Thenamewasofficially

changedto Rhone-PoulencBasic ChemicalsCo. in September1989. In 1998,thenameof the

-4-



companywaschangedagainto Rhodia,Inc. Thefacility currentlyemploys320 peopleand

manufacturesinorganicphosphatechemicalsandprecipitatedsilica. Most of the inorganic

phosphatemanufacturingprocessesinvolve thechemicalreactionof phosphoricacidwith either

sodaashor slakedlime. Wastewatersthatfluctuatein pH andtotal suspendedsolidsare

generatedin bothprocesses.Theprecipitatedsilicamanufacturingprocessinvolvesreacting

sodiumsilicatewith sulfuricacidto producesilica. Wastewatersgeneratedin thisprocess

containtotal dissolvedsolidsandsulfates. All processwastewatersaredischargedto TCBSD.

Theproposedexpansionto Rhodia’sfacility is to its SilicaPlant,which produces

precipitatedsilica. Rhodiahasproposedthisexpansionatits ChicagoHeightsplantbecausethe

plantis ideallylocatedrelativeto both therawmaterialsnecessaryforthe silicaprocessandthe

receivingmarket. Theproposedexpansionto thesilicaplantwill increaseannualTDS

dischargesby 65%over theoriginaldesigncapacity.A block flow diagramfor theproposed

expansionis set forth atFigure2-4ofExhibit 1.

Multiple gradesof silicaareproduced,andwill continueto beproducedathighervolumes

in theexpansion.Theprocessbeginsneutralizingthesodiumsilicatesolutionwith sulfuricacid

in agitatedreactorsto produceprecipitatedsilica. Oncethereactionis complete,thesilica is

removedfrom thesolutionvia filtration. Filtratefrom theoperation,which contains

approximately4%of dissolvedsodiumsulfate,is divertedto themotherliquor tank. Thefilter

cakeis thenwashedwith waterandsqueezedto removeresidualsodiumsulfate,andthefiltrate

is directedto a20,000gallon equalizationtank. TheTDSconcentrationof thesestreams

declinestoward0 percentsodiumsulfateby theendof eachfiltration cycle.

-5-



Table2-3 ofExhibit 1 setsforth theprojecteddischargeloadings. On an annualaverage,

theexpandedprocesswill discharge0.84 million gallonsper day containing137,400lbs/dayof

TDS. ThepeakdailyTDS dischargeis projectedto be 151,700pounds.

TCBSDoperatesa wastewatertreatmentplant(WWTP) with adesignaverageflow of 15.9

L mgdand designmaximumflow of 40.25mgd. TheWWTP is locatedin ChicagoHeights,

Illinois, andprovideswastewatertreatmentfor approximately100,000peoplefrom theChicago

L Heights,ParkForest,Homewood,SouthChicagoHeights,Steger,andCretecommunities. The

L treatmentplantwasoriginally constructedin 1933andhasundergoneanumberof construction

projectsincluding an expansionto acceptflows from theHomewoodRegionalPlant.

TheTCBSDWWTP hasbeencited as an exemplarytreatmentplantbasedon its overall

U efficiencyandenvironmentalcontrolby both an independentengineeringteamof theAgency

andtheCentralStatesWaterPollutionControl Association.TheWWTPrepresentsa $40

million investment,including an on-sitelaboratoryandcomputermonitoringandcontrol. A

L schematicof thephysical/biologicalWWTP is presentedin Figure2-3 ofExhibit 1. Fromthe

sewers,the influentpassesthroughbar screensprior to beingpumpedto thesurfacethroughgrit

chambersfollowedby primarysedimentation.Fromprimarytreatment,thewastewaterflows

throughaconventionalplug-flow activatedsludgeprocess,followedby a second-stage

biological aerationprocessandtertiaryclarifiers for nitrification. Thewastewateris then

U
filtered, andseasonalchlorinationaddedfollowed by postaerationandseasonaldechlorination.

Thefully treatedeffluentis thendischargedto ThomCreek. Excessflow is divertedthrough

H separateexcessflow clarifiers,which is thenrecombinedwith thecompletetreatmenteffluent.
Thecurrentdry waterflow throughtheWWTPis 11.6 mgdbasedupontheaverageof the

lowestthreemonthsin 1998. This is 4.3 mgdbelowthe designaverageflow of 15.9 mgd. Thus,

H -6-



L thetreatmentplanthasavailablecapacityfor futuregrowth. TheTCBSDWWTPserves861

industrialandcommercialusersin additionto the31,000residentialconnections.This industrial

andcommercialsectoraccountsfor 2.7 percentof theusersand29 percentofthe influent

flowratebasedupon1999values. Themajorindustrialusersaremanufacturingfacilities,

H includingsteelmanufacturingandstampingfacilities. Includedin theindustrialusersbesides
RhodiaareFordMotor Company,CalumetIndustries,ChicagoHeightsSteel,Rohm& Haas,

L andAlpharma.

c Therearethreestreamreacheson ThomCreekandafourth reachon theLittle Calumet

Riverthat will be impactedby theproposedexpansion,underpeakloadingandlow flow

conditions. Reach#1 is from theWWTPto themergerwith DeerCreek. Reach#2 continues

H from themergerwith DeerCreekto theUSGSStationatThornton,while Reach#3 is from the

USGSStationto themergerwith theLittle CalumetRiver. Thefourth reachis from theThom

Creekconfluencewith theLittle CalumetRiver to theCalumet-SagChannel.

Li Section104.406(e): Cost of Complianceand Compliance Alternatives

In orderto complywith theregulationof generalapplicabilityandtheexistingadjusted

standard,someform ofpretreatmentby Rhodiafor TDSremovalwouldbenecessary.The

U expandedsilicaplant wastewaterdesigncharacteristicslendthemselvesto selecteddemonstrated

andprovenTDS/sodiumsulfateremovalanddisposalstrategies.Although thesulfateremoval

processesdiscussedbelowaretechnicallyfeasible,eventhemosteconomicalsolutionfor

U sodiumsulfateremovalto complywith waterqualitystandardswould resultin si~ificantcost

penaltiesto Rhodia. For example,in theevaporationprocessthecostof steamalonerequiredto
L

dehydratethesodiumsulfatesolutionwould resultin afinishedproductcostabovecurrent

marketpricefor granularsodiumsulfate. This cost,togetherwith thecostof initial andworking

7



capitalandannualoperatingfixed costswouldplaceRhodiain anon-competitivepriceposition

H for its silicafinishedproduct.
Takinginto considerationtheflow andvariability of thewastewaterstream,Rhodia

consideredthefollowing technologiesfor pretreatment:

H (1)
(2) Single/MultipleEffectEvaporation;
(3) Evaporationwith MechanicalVaporRecompression(MVR);
(4) ReverseOsmosisfollowed byEvaporationwith MVR;
(5) CalciumChlroidetreatmentfollowed by Evaporationwith

/ MVR; and

H (6) BiologicalProcessReductionof sulfatesto elementalsulfur

VendorsinformedRhodiathatElectrodialysis(in its variousforms)hasalmostneverbeen

foundto bepracticalin theUnitedStatesindustrialchemicalindustry,especiallyfor asdilute a

H feedasRhodiahas. Any evaporationschemewould requiremultiple effects(increasingcost)or

falling film technology,andmuchmoresteamthat theplantis capableof providing. Biological

sulfateion reductionto elementalsulfurwasnot foundto bepracticalbecausetheprocessuses

H an organiccompoundandair to createcarbonateions that replacethesulfateions. Althoughthis

reducessulfates,it doesnot appreciablyreducetheTDS goingto thestream.

U
Rhodia,therefore,evaluatedtheremainingtechnologies:

Li (1) Falling film evaporationwith MVR;
(2) ReverseOsmosisfollowedby Evaporationwith MVR; and
(3) CalciumChlorideTreatmentwith falling film evaporation

U with M\TR.
A brief processdescriptionof thetechnologiesevaluatedfollows.

Falling Film Evaporation with MVR (Alternative 1)

This technologyproducesdry sodiumsulfatefrom a dilute aqueoussolution. This is
U

achievedby concentratingandsubsequentlycrystallizingthesodiumsulfateoutof theprocess

L liquor. A singlefalling film evaporatoris employed. Thefeedis pumpedto thetop of the

8-



U

Li evaporatorandfalls throughsteam-heatedtubes. Thefeedstreamis thusconcentratedto apoint

whereit canbecooledto precipitatethesodiumsulfatecrystalsin theforcedfeedcrystallizer.